



Test Report

No.: T31820211638SC

Date: APR 25, 2018

Page 1 of 3

BIC GRAPHIC (2038399)
14421 MYERLAKE CIRCLE CLEARWATER PINELLAS FL33760 UNITED STATES

The following samples were submitted and identified on behalf of the client as:

COLOR ACCENT NON - WOVEN TOTE

SGS Case No. : CA318202132309
 Item No. : 15976
 Test Request Form No. : 2053_HK
 Quantity Submitted : 6 PCS OF 3 STYLES
 Manufacturer Date : 2018
 Shipment Order No. : 7048851
 Country of Origin : CHINA
 Country of Destination : CANADA, UNITED STATES
 Sample Receiving Date : MAR 22, 2018
 Test Performing Date : MAR 22 – 27, 2018

Test Requested : Please refer to the result summary.

Test Method & Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
1. As Per Client's Requirement (Selected test parts as specified by client)	--
a) Lead content in Textiles and Plastic	PASS

Conclusion	PASS	X
	FAIL	
	INCONCLUSIVE	

Signed for and on behalf of
SGS Hong Kong Ltd.

Che Wai Leuk, Jerry
Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No.: T31820211638SC

Date: APR 25, 2018

Page 2 of 3

Test Results :

1. Client's Requirement

a) Lead content in Textiles and Plastic

Method : With reference to EPA 3050B. Analysis was performed by Atomic Absorption Spectrometry or Inductively Coupled Argon Plasma – Atomic Emission Spectrometry.

Test Item	Result (ppm)	Reporting Limit (ppm)	Client's Limit (ppm)
	1 - 6		
Lead (Pb)	ND	20	100
Comment	PASS	--	--

Sample Description :

1. Black Non-Woven Fabric (Bag) (#1 – 15976 Black 80g Non-Woven Bag)
2. Lime Green Non-Woven Fabric (Handle, Trim) (#2 – 15976 Lime 80g Non-Woven Bag)
3. Red Non-Woven Fabric (Handle, Trim) (#3 – 15976 Red 80g Non-Woven Bag)
4. Royal Blue Non-Woven Fabric (Handle, Trim) (#4 – 15976 Royal 80g Non-Woven Bag)
5. Lt. Grey Non-Woven Fabric W/ Grey, Black Printing (Bag) (#5 – 15976 Charcoal 80g Non-Woven Bag)
6. Black Fabric (Mesh) (#6 – 15976 Black Mesh)

Note : 1. ppm = parts per million
2. ND = Not Detected

Remark: Material information of the sample is provided by the client.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Photo Appendix



Sample as received

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.